Parts List for AL-335 (L183) 29/5/2012

' BE SUBJECT TO ALTERATION WITHOUT NOTICE

33



" Parts List for AL-335 (L183)

CONT ENTS

*29/5/2012

_z CONTEN“ -

2 BED ASSEMBLY

'iﬁséﬁnbfoe[;ii:if?!if?::;;f

12

ISGEA§3ék&fiixa&ﬁv o

- ‘7 GEAR BOX. -11*

2220

- SAI’RONM '-

——

5.COMPOUND REST-

28

BTN 1)1 Se——

{1.TOIL STOCK

i 3}

e

12.CHANGE GEAR

| ;3'.(:9NTR'OL SWITCH ASSEMBL Y--reeire

37

14, BED AND DRIVE ASSEMBLY

15. SPEC{AL ACCF SSORIE‘}

'

16 S’I’ILAY REST

_-_;«31

44

' 17 FOLLOW REST

T

: is Posmomm DEVICE

f-:w.rgET(:rmG COVER .

[EETYE1I7Y 1, SURSUE————

34



3 Parts List for AL-335 (L183) 29/5/2012




Parts List for AL-335 (L183) 29/5/2012
[BED ASSEMBLY R T
NO.| NAME [Q NOTE |NO.| NAME [QTY] — NOTE
1 | Lathe bed | 1004
| | GB5783-86
2 | Sprew M12 X 40
3 | Rack gear 1009
o “GB70-85
.4 | Screw M6 X 15
; GB379-860
_ 5. Pin TBEX20
6 | Rack gear | : 1011

37



29/5/2012

Parts List for AL-335 (L183)




Parts List for AL-335 (L183)

29/5/2012

Oy

NOTE

NO.

TNOTE

1 | Spindle

2034

230

TNAME

_E{ey . |

GB1096-79
SX'BQ;MH

1 Lockpin

2035 |

24 |

.20:_37:. b

“GB2089-80
0.6 X 4 % 22

Screw

" GB70-85

M6 X 12

Screw

GB70-85

Cover

2040

Cover

M8 K16
2038

- Oit seal

2028

Oil seal

2006

Beaﬁng_

GB276-79
: 304

“GB297-84

prziz

 Shaft

(ear

2031

Gear -

2039

2017

Gear

2030

31 |

- Key

GB1096-79
5% 18

10

- Gear

2029

32

Gear

2015

Nut

2024

<

Gear

2016,

21

Gear

2008

34

Circlip

GB894.1-86
36

sl

Beating

~GB297-64
T

35

- Gear

2022

{ 14

TNt

2007

36

- Gear

2020

1451

Cover

- 2005A

| 97

Gear

- 202

© QOil seal |

2023

38

Circlip |

(5B894.1-86
45

IRAR

Screw

"GB70-85
M8 % 16

39

* Bearing

GB276-89
104

|18

~ Screw

GB77-85
M8 X8

40

Cover

2009

|19

“Collar

2025

41

- Oil seal

| 2009A

Screw.

GR70-85
M6 x 12

42

 Key

GB1096-79
8 x 108

1ot

. Screw

GB65-85
M3 x 8

43

- Screw. .

~ (3BB5-85
- M3 x8

Key.

 GB1096-79

8 x 45

| 44

Oil window

'GB1160.1-89 |
B

o _



Parts List for AL-335 (L183)

29/5/2012

| GB1096.79 1

5% 80

“GB106679 |

G524

20?9

- Gear

'ﬁ*: 2013:

~Circlip

688941 86 72 .-

25

'Cir’cﬁp”' 3

T .:féééés 1'36_. |

AT

?¥;geaﬁhg'

G‘Bm 8? REc

105

:.;_Beanng'

| L Sh’aﬁ" 5

202?3

74

. Csrchp :

68276 rry
105 -

mwm,w..._.——-m-«-w-._

688941 86 -
- 25 ;

Ctrci;p

GBBQS 1-86

- 42

_Cover |

?0128 .

'68275 89
104

| 78

_Offseal

HC4 692-—6?

PD25 X 46 % 10

g

68894 1- ?’6:_,__ Tor

- 20

M5 X 20 -

OII seal

HC4-692~67

=

. Pulley

- - Cover.

. 2004A

- WaSher 1

.. Berew

TGB70.85
M8 X 20

- Gear

2008

81

Ol seal

6834521 85
22 % 24

| Screw

GB?O 85 )

M6 x 15

- Screw

-"{587 885 :

| GB10%679 | .55:&3 1

‘CHX 8

MS ><-'833'-' :;

2001

1 key |

681096 ?9_
(35 >< 2{}

Ctrchp

_:,__:_68893@ 86

47

EE ¥ over

2063

o §§85

Gear

: 2032 -

(38894 1- 2?6:_:__ : 86 I

20

:ﬁgﬁﬁngf.‘;>

68276 89
204

(38276 89 87|

‘104

___';'-.__._.68894 186

20

T GB70-85 .

| ™e x__s_o__ __




8 Parts List for AL-335 (L183) 29/5/2012
[No] NaMe Taiv[  NOTE ~[NO. ~ NAME QTY'  NOTE _
leo| screw |2 | SBTSES . Scew | 4 GB818.86 |
Ej scew | 1 | TN 112! Fasca 2 2060 \_
o orsea | 1 | SREHE oo sem | 2 | G

02| screw |1 | SBAOTETT lii4) Gear 2 2061

93| Cover | 2044 |115] soew | 1 %%@%5‘
los| oisear | 1| 2082 |116| snam | 1 | 2054A

95 -He_a‘a;z;sgg, | 20 |w7|  cotar | 1 2049

| -_Pi‘n | v-:.g'_,..‘GEEZQZ;?f" 118|  Shifter | 1 2048

o7| Oilseal | 7 -G%gégggfs 119]  Shatt | 1 2052
loo| snam |2 | 206 |10 pn | 1| OPUSZE
199 | Shattarm | 2 | 2042 1121]  Boss 1 2051 )

00| P |3 .&Gﬂ;{-%‘fﬁ’ | |
o1 Cidip | 3 '(3889142.1-86,

[102] sniter | 2 | 2041

03|  Key | 2 '335139%79 | B
1104| Hande | 3 2058

1.¢5 ‘Boss | 2 2059":

106| Ban | 4 | ©GBI0BE9
| :107 | Spring 4 ?EZQS)%— g%
108| Gear | 2 2047

S

109 Screw 4 %%7?;‘885 :

10| Sorew | 2 | SBTOES

41




9 Parts List for AL-335 (L183) 29/5/2012




29/5/2012

10 Parts List for AL-335 (L183)
GEAR BOX | |
NO.|DESCRIPHON|QTY{ PART NO. |NO.|DESCRIPION|QTY |- PART NO. |
A | otcu |1 | SBUST dor ! moss | 1| 2087 |
BN .| GB294.1-86 ) | GBs79.86 |
3 Gear 3 3015 | 23| GearBox | 1 | 3001 |
| , o . | ©B77-85 |
- 4 Bushing 3 3016 | 24 Screw 3 - Mex8 |
| ' - ; (GB2089-80- |
5 Washgr 1. 3024 .. 25 Spring 2 1545 % 7
6| Gear | 1| 3023 |26| stedBar | 2 | GB3886
T | | ; GB5738.85 |
7 Shaft 1 3022 27 Screw 2 MIOX30 |
8 FKey 1 6851'2916{}?9 2 8 Spring washer| 2 88?3'85
9| Cover | 1| 3031 |29| FeedRod | 1 1006
0|  Serew | 3| GBI f30| shar | 1| s |
11 | Guide Screw | 1 1005 | 31 Gear 1 3004 |
12] ‘Sheath | 2 3084 32 Plate 1 3029
. | GB301-84 | . "~ GB70.85
13 Beanng 4. 8103 33 Screw | 4 M6 x 16
N | ©GB879-86 | ' |
14 Pin 2| G930 i3 Shaft 1 009 |
15|  Shat | 1 3028 | 35| Cieip | 1 [ CH8941-86 ]
6 Key | 2| CB109GT9 | a6 | shiter Am | 1 3040 |
B | I - N GB879-85 |
17 ___;Ge_;ar- i .. 3026 ) 3? - Pin _ 1 ‘ ‘5><3Q-_ |
18 Nut a | OBOLIZBE 138 | shiter | 1 | 3041 |
19| Washer | 4 3025 |39| Bushing | 1 | 3019 |
20| Lever |1 6056 | 40| Screw | 1 ggﬁgﬁg

43




11

Parts List for AL-335 (L183)

29/5/2012

NOTE

- :_"'-'-.:68109&79
f.336>(6

53 | shatt

| 3020

- Key -

T EB1096.79
BxX 75

SRR T

s |

. 3009 -

o7 |

" Key

..3014

las| e | 1

- s008,

3003'

49 G ear 1

os0r

69

68879 85
L 5 x 18

|50

e | 1 3006

':_‘l70

T{sp

'}..aooz__ |

o Gear

._hsoes.i._

71

L Serew

GB71-85
M6 X 5 °

 _fshéﬁf

172

- Shaft -

3051

e

TGB119.86
E%25

T3

__ ‘Shaft |

. 3054

| 54

Gear ]

 §;3¢45'f

74 |~ Spring

GB2089-80
1x 8 X4l

3046

" Slecve

'._ROSSf:

192

'.:-.;__':.-_-168279 39'. | 7 6

305

3013

S Nut

GB928-86

~Bushing

13050 -

Cos0s2 |




12

Parts List for AL-335 (L183)

29/5/2012

wipabstaid

H




13

Parts List for AL-335 (L183)

29/5/2012

“NOTE

| NAME

1 GB115586

6

NO.|”
igg;f;“

1 30298 .

NOTE 1

+- '._68?0;85_ S EEREE

M6 x 12

130328

P

30038

& 03

27

30308

-+ (381'09'&.;79'-"
B XY

30028

-?f:féggfg_

129

Gear

- 30260

. | GB1096-79

690

30

Gear

3007C

- 30058

Washer

3008C

. 30668

32

Circlip

“6B893.1-86
. 35

GB71-85

| . MEXx 8

33

Bearing

GB276-89
7000103

30270

113 |

GB1096-79
B 15

34

. Gear

. 30098

35

| _K'eﬁf_

.' - CE x40

GB1096.79

1

-GR1096-79 -
635

36 |

' Shaft

'15‘ |

37

- 'Shaft

| s

L Gear

- ""'3{)2_5{;

38 |

Key

T GB1096-79
5% 35

T GB276.89
o0z

39 |

- Circlip -

GB894.1-86. |

3| - Cover | 3°

- Gear

30060

T GBI17-86
5x 25

30468

Gear

) [ Ol seal |2}

30458

‘Bearing |

- GB301-86
8103

St :--'36335-'

44 |

~ Cover

T om0




14 Parts List for AL-335 (L183) 29/5/2012
NO.] NAME |QTY[  NOTE |NO.| NAME  |aTY| NOTE
I o ar | et . | GB3452.1.82
45 Ol _segzi B I 3068D 67 Oil seai___- 1 722 % 2.65
46| Beaing | 1 | OBIOIEE ggl Gew 1. 3014C
47| Shatt. | 1] 3021C |69 | Cover | 1 3022F
48| Nat | 2 o268 0| OCilseal | 1 30860
PN | GB117-86 | N | GB70-85
BN LA T I A A b T LY
50 | Bushing | 1 320200 72 Shaft 1 3043E
[T I .,_,_‘_,,,,:,.\_,.\_,,.,. . .:._ ‘ N . . G 898?? ) ’E HMS._S.: .....
Sy et J TR QP Otee T e xs0x 0
P L o - ~ | GB1071-77
2| Oteesl f T T [TELSeew 1] Miexts
53| Cover | 1 | 30598 75 | Washer | 2 | CB9LI86
i N . 1o - o | CB7085
.54._ Cover 1 3042C 76 ‘ Screw 8 M8 x 15
e - " 4 | GB71-85
55 Oil sear 1. 3070C o Screw 1 | MEX10
56| Gear box | 1 | 3001D | 78 | Positionpiec | 1 3012D
57| Soew |6 | ooo0BS 79| support | 1| 70038
R GB879-86 ., | o©Bsis-gs
$8 Pin 2 | 5x25 8(3 Screw 2 M4 X 20
| Spring ' GB93-87 : . -
59 | sher < | 2 0 81 Shaft | 1| 301D
60 | Screw 2] f\%%?g(%% 82 Gear rack | 1 | | 305:0'(3-. |
61 scew | 1| SRO% a3 Gearrack | 2z | 3049C
| 1T cBe9zes | o, | T aee
ushing | 1 1024C o seal | a4 | GB123585 |
63 Bushmg. 1 3_024_(3_ 85 Oil seal. | 4 1 " w18
- - T a1 5 | GB75-85
64 Gear. 1 -3016C | 86 | Scie:vw 2 M4 % B
65| soew | 1| SBUIBY | g7 | Gear rack | 1 3062C -
| T SRV U GBB18-85 |
66 Shaft i 3015C 88 Screw }2 M3 X 6

{

47



29/5/2012

15 Parts List for AL-335 (L183)

_NO. NAME OIY ''''' NO.IE ] NO. NAME QTy NOTE

89 | Siang board 4| 2060
80 Screw %%7;"865_
g1 Sp;iung ! ?ingS“g% |
92| Steelball GB—?E%:%BM o
..... Q; 3 — Sﬁfg@é g e .

95 Hand“;;ee[ 4 | 3054? - N N
_Méé_,_ | P 4 ______ ; (‘5851(?6579 . N ]
_____ 9{,_68; - - ~ o

98 | Ol window _'“‘35113%1#8-9

99 | Ol seal ) _4m WEFJ )8 B

- . e e




16 Parts List for AL-335 (L183) 29/5/2012

I APRON—LEFT

41 X ]

49



29/5/2012

Parts List for AL-335 (L183)

17




18

Parts List for AL-335 (L183)

29/5/2012

APRON-RIGHT OR APRON-LEFT

NOTE |

NO.I NAME |QTY NOTE NO. | NAME  |QTY
1 | Bushing | 1 4026 23 | Leafsping | 1 4037 |
2 Gear 1 4029 24 Shaft 1 4015
_ .y GB879-86 | T
3 | Pin i §¢>< 30 25 Gear 1 4012
T a ) o . GB119-86
4 Space 1 4027 26 B Pm‘*w 1 5% 33
5 | Gearshaft | 1 4028 27 Gear 1 4013
6 | Worm ame | 1 4008 28 Gear 1 4014 .
71 wom | 1 400 | 20 | Bushing 1 4016
8 | Flatkey | 1 Gggﬁf%‘gg 30 | Aproncse | 1 4001
. _ GB78-85
8 Handle 1 4032 31 Screw 1 MG > 6
10 Lever 1 4033 32 Gear 1. 4010
11 | Hand wheai._ 1 4034 33 Shaft | ‘i_ 4011
; T ' GB70-85
12 ] Indexring | 1 4036 34 Screw SR B 45
GB70-85 GB77-85
13 Screw 1 M6 X 20 35 Screw 1 M8 X 8
' . GBR2089-80
14 Bracket 2 4031 36 Spring 2 1 % 45 X-s
15 Oil cup . | ©B1 1655-79 47 Ball 2 68388—89
16 | Gearshafit | 4 4030 38 Lever 1 4041
17 Screw 1 ]\Gag?g"?g 39 | Gear shaft 1 .4{342. o
- | , GB879-86
18 Washer 1 4035 40 Pin 1 5 x 25 |
19| Serew |4 | gETORS 41| Bushing | 1 | 400
20| Washer | 1 4038 42 " Gear 1 4019
DU T . GBB79-86
21 Boss 1 4039 4‘:3“ Pm 1 5% 25
Key 1 G%‘ggﬁgg 44 Shaft 1 4018

51




19

Parts List for AL-335 (L183)

29/5/2012

NO.

NAME

_: Q’“{Y

“NOTE

67 1 -

" Gib |

- 3022

" GB1160.2-89

A2

68

Half nut house

GB5780-86
M6 > 25

(3B818-85
O MB X33

69

. Screw

" GB5786-85
M6 x 15

- GB95:85
@6

70 |

Half nut

GB5760-85
 mEx 10

71

~ Screw.

(R78-85
M6 X6 .

2|

-, Screw

. MBX.15

CB77-85

1 L*mlt block |

"_-":'Nz,_;'t .

" GB6170-86

M6

| Safety shifter

1 '--14525 B

_:5[4§05_

" Shaft

T ao2a

75 |

“Thread dial

Housing

4005

Screw

T GB70-85
M6 % 65

BOSS o

o MBx8

4045

- Gear

L 4p44

|

| 78

- Screw

- M6 X 15

GB70-85

1 Screw .

TTGRTA.85

1 wmsx 12

 Shaft

| Screw.

GB5780.86

| Washer |

4 Serew |

Q7220271 |

| Washer

| (GBY5-85

" Slever. -

007 |

1 GBiiges |

Caae |




20

Parts List for AL-335 (L183)

29/5/2012

COMPOUND REST

53



21

Parts List for AL-335 (L183) 29/5/2012
COMPOUND REST
NoT  NAME Tatv] NOTE | |NO.] NAME [QTY] NOTE
1| Handle | 1 5010 | 23 Key 1 | GBIOSGTS
2| Boss | 1 5000 | 24| Beaing | 1 | CBSCL4
3 Collar 1 5008 25 Scale %_E 1 5026A2
4|  Screw 8 &%8::(%85 26| Rivet 2 6%83(-7&86 i
'.5'_ Tool post | :1 _ 5b05 27 | _ SC{GW 2 | ﬁg?ggg
6 -Shaﬂ.._ 4| 5006 | 28| Bracket 1 5013
AEETE 5003 | 20| Beaing | 1 | CEOLS4
8 Pin 1 5004 30 | Indexring | 1 5014A3
o | sping | 1 .1%850453_3‘?(03 31 Handwheel | 1 |  5016A )
10| Ooup | 1 GBI155-86 | 32 | washer | 1 5028
[ e |1 GBG&?‘BS 3| soew | 1 eBro-8
12| serew | 1 CRIa0s | 34 Lever 2 | 503t
13 | Compound 1 | 5001 35 Leaf spring | . 1 4037
14| Screw | 2 5107 | 21A| Nt | 1| 5012
15! e 2 | GBOUIZBO 1oon) Guide screw | 1 5011
16 | Compound | 1 5(;0?.. 30A Ehdéx ring_ 1 5014
17 Pin . | 1 s024  |31A|  Washer 1 5016
;; osorew |1 | GBITES igon Nt | 1| 5025
_~19 M Gib | MT—P?B;;M .33A Screw K %%?2885
20| Screw. | 2 5021 34A|  Lever 1 Ml
21 Not | 1 | 5012a1 | 36| Bracket 1 5017
22 | Guide screw | 1 so11a3 | 37|  Pn | 1 Ggs;?%;gé"““

54



22

Parts List for AL-335 (L183)

29/5/2012

SADDLE

55



23

Parts List for AL-335 (L183)

29/5/2012

SADDLE
NO.  NAME |QiY[ NOTE  [NO.| NAME [QTY; NOTE
1| Saddie | 1 5101 | 23|  Screw GEaTBL a0
2 Screw 8 S}?s;’?g 24 Nut GB&%"BS
3| wipper | 1 5108 | 25|  Screw VAR
4 Cover 1 5106 26 | Press plate 5112
5| soew | 1| GBOSBS a7 | wipper 5111
6 | Press plate | 2 5130 28 | Press plate 5131
7 | Press plate | 2 5110 29 | Press plate 5116
8 Wipper 2 5109 30 Key 65512926679
9 Screw 1 5113 31 | Press plate 5129
| " - W\ GBA79.86
- 10 Screw 1 5128 32 Pin 3 % 20
11|  Pin 2 | GBUIEEE 153 | indexring 5124A3
12 Screw 4 I\%BO‘??{SS% 34 | Leaf spring 5123 °
13| oteup | 5 | CBIYEO |35 | Hand wheel 5122A
14 Screw 2 5115 36 Washer 5028
"' ) o ; - GB70-85
15 | Tool post L 5102 37 Screw M6 X 16
16| Scew | 1| CB68ES | g Hand 4033
17 Bushing 1 5105 39 Lever 4032
L " R RV 1 GB301-86
19| sorew | 2| SBISES a1 Bracket 5125A
o0 - o ) . | GB70-85
20 Nut_ M ,i_w_ j104A2 42 Screw M8 X 30
21 Gear 1 5127 43 Washer 5126
- i ("‘8?8_8}’?“ [ T B i
{ 2 3 ]
22 Screw 1 } M6 x 8 1 44 | Guide screw i l 5103A3




24

Parts List for AL-335 (L183)

29/5/2012

[N

NAME -

arv|

NOTE

NO.

NAME

£

Collar

5122

Qry

NOTE

|36A|

 Nut

5121

la7Al

Screw

"GB77-65

M6 x 6

41

Bracket '

B125A

|44n|

- Guide

Sorew

5103A2

Rivet:

GB827-86
2 X 4

46

- Scale

5133A2

47 |

Bracket

5120

48|

. Pinr

GB879-86
4x20

57




25 Parts List for AL-335 (L183) 29/5/2012

C s et et 1Y




29/5/2012

26 Parts List for AL-335 (L183)
TAIL STOCK e o 1
NO.| ~ NAME _ NOTE NAME - NOTE -
1 ;{andle_ = 4033 Handle 6004
2 _.'Léver' | - 4032 i | .'.Pih. | GSBiZQSgG |
:._3._ '-N_ut' GB%\;;%BG _Cdlia_r ' 6018
5 ‘Hand _\Ahe‘ai I | 6005 N Screw 6003
qf; Leaf s;_iring - _ _1303_? 28 Base ) 6002 |
7| Indexring | 6010 - Shatt. 6019
8| seew |4 | S oo | Baestor || o |
g gre;g:ket | " 6011 O Nut . '(%Bffié;ig@ﬁ. '
io: _ _cﬁii'cup PR éB“ﬁSS_*BG_ -~ I
11| Beaing GBQ’;%?B‘% |

| 72 | Key 8212916579

113 Gtﬁ.idé.screw 6006 |
'.'_14' - Lock nut 6023
15 Oilcup '63-1?655’86
7| Nut _-"6‘642_

18 Ouill 60‘53_ y )

' {'}9' Tail stock ._ | | .6001 o 7]

| 20 Lock screw 6022
21 Handle 6021

' 3; ' S‘f;aft 6017 o -




27 Parts List for AL-335 (L183) 29/5/2012




Parts List for AL-335 (L183)

29/5/2012

2
CHANGE GEAR e
NO.| NAME [QTY] ~ NOTE _[NO.|  NAME [QiY] “NOTE

IR Sorew | 2 obr0-85. 121 Circlip R 688_%%-1?867-

12 Wasl‘;é; 2 : 2003'- | .13 : MTWasher' 1 | 68930185
3 | Ggar R ] 1 | 20028 14 | S'(.:rew' 1 ' ﬁ%%?i%% |
4. Key 1 G%})?i?g?g‘ 15 | Washer 1 130488 M
5 Nut. |2 | CBARES g Gear | 1 _39393:_
6 .Was_';_hér' 1] 3038 | 17|  Key 1 _G%'*gg.?@gg
7 Gear 1 30388 18 | washer | 1 | 3040 -
8 | Beaing | 1 GB20:89 | 19 | Changegear | 1 |  ao7ec
_' 5 Collar 1] 3037B | 20 | Change gear : "30’?50 )
10 'Qa'udrant T 3043'8.' 21 -'Change'gegr_ T 3077C .
11 Screw B 1 _'3([}_359. - | 22 | Changegear | 1 3078C

61




29/5/2012

Parts List for AL-335 (L183)

29

T ASSEMBLY |




30

Parts List for AL-335 (L183)

29/5/2012

CONTROL SWITCH ASSEMBLY

NAME

Oy

NOTE

NO.|  NAME [QTY] NOTE  |NO.
1 | Guide screw | 1 10058 11 Key (O I e
2 Rod | 1 10068 12 Pin 1 | GBETOES
3 Bracket, | 1 1012 13 Bracket 1 1014
T e GB118-86 GB2089-80
4 Pin 2 6 X 65 14 Spring 1 143 % 8 % 10
| GB70-85 |, | GB70-85 |
5 Screw 2 | MG:‘X 60_ 18 Screw 2 M8 X 15
6 | oiep | 2| CPISTY fug | pracket | 1 1015
. GB308-89 GCB4141.11-84
| ‘? Ball 1 6 17 | Handle pall .1 T M10 X 32
8| Pin 1| CB8T986 1 48| Handle | 1 1016
. 9 Bushing 1 1035 19 Circlip 1 688%42;‘1»86
10| Feedrod | 1 1010 20 | Spring 1 | $B2089-80
21| Screw 1| Sbri-es

63




31 Parts List for AL-335 (L183) 29/5/2012




32 Parts List for AL-335 (L183) 29/5/2012

~ [BED AND DRIVE ASSEMBLY | -
NO.| NAME 1QTY] NOTE [NO.| NAME  [Q7y NOTE .
1] Cover 1] 1021 11.|  Spacer 4 '68317-&*85
12 Screw |2 - 1002 12 - Screw I- 4 'GBS"?S&SS. |
3o 2] w001 1] we o GBA-86
- B D o | 5 | CB578186
| 4 Trest'!e 1 1024 I .14_ Screw i | m8'x 45 |
. | - iR | GB7085
.o__ Washer_ _ 3 | '_'2013_ = 15 SCfew 2 MBx30 |
6| Screw | 3 | GB5781-86 -_
1 1T eBiossTe - '*“
w?, K.ey\ 1. 8x40
8 | Pulley 1] 1003A5
* PO "GB78-85 B
T Seew 11 WExs |
10 Motor 1. Y90S-4TH |




33 Parts List for AL-335 (L183) 29/5/2012

s

|l sPECIAL - AC

ESSORIE

66



34

Parts List for AL-335 (L183)

29/5/2012

SPECIAL ACCESSORIES-BASE PART

NO.| NAME _|QrY| . NOTE |NO.| NAME  [GTY|]  NOTE
1| Chipguard | 1 | 1023 31 | ‘Backplate | 1 | . 8601
P B GB7085 | a0 | - ., TGB4186
5 '_-Sr;rew 4 M6 % 16 32 .Nu_t_ 4 Y
8 | Oftpan |1 | 1022 | 33 | Right bracket | 1 8603
26 | Leftcabinet | 1 | 8400 - | 45 | Right cabinet | 1 8500 -

129 | Left bracket 1 B 8602 51 Screw 4 ?ﬂg?g?g g

i o GB70-85 | T
30 Screw .4 M6 x 16 |

[SPECIAL ACCESSORIES-BRAKE PART o -

[NO] "NAME JQTY[ NOTE  [NO.[ NAME |OTY] ~ NOTE
2 _Qp‘en;é;fcsip_ 1| GB894.1-868 | 63 | Opringpin | 1 Gg‘fz_%’gG
3 | Brack block | 1 54 | Spring 1 1048
4| shatt | 1 1040 | 85|  Shatt 1] 1047
16| Serew | 2 | gelO9% |56 - Ciclp | 1 GB88S

W N GB818-85 | ry | apu e
?3 Screw 1 S M4X 10| 57 Sh:ﬂe_r- 1 1045
19 | Draw rod | 1 1043 58 Shaft 1 1052
' T | | ‘ | GB70-85
2{3. Brac_kgt | 1 1053 59 Screw 1 | M6 % 30
21| - Pivot 1 1042 60 | Draw rod 1 1054
22 Pin 1 88883%57 61 éprin_g pin 1 GSB?Z%SS
23| Shiter | 1 1041 62|  Shaft | 1 | 10491
_ ' o | | 1 cBr9-88
24\_ Washer 2 | GB97.1-858 | 63 Screw 1 M6 ¢ 12
g ' . GB91-86 | ., | Connecling :

| %] Opencip | 2 | ZEUe |64 | COogaeen 1 10493
27| Draw rod | 1 1044 65 Shaft 1 1049-2

e GB70-85
28 Screw 1 M0 » 30 66 Paddle 1 1050
52|  Shatt 1 1051 67 | Springpin | 1 | CBEISLS

P



35 Parts List for AL-335 (L183) 29/5/2012
SPECIAL ACCESSORIES—COOL ING PART T | |
NO.|  NAME QTY| NOTE  INO. NAME  |QTY| NOTE
6 |Coolantpipe | 1 |JEIGA04ITEI | 39 | Filter 1 9203
_— TTTGB70-85 | 4 | .
9 Scr.ew 4 M5 X 12 .QO Pipe 1 . 929{4
1 pipe - - P : 205100287
30 cennecting 1 - 9206 41 Hoopmg 1 20
1. Aachar - - 49, . 41 SGT8T5
11 Washer - 1. 9207 4% Pine - 1 16 % 1000,
14 | Bracket 1 9208 | 43 | Coolant 1 cBeB . |
PP B Ny ' et GB70-85
m15 ‘Shaft 1 | X6121-06011A | 44 Screw 4 M5 5 10
1 ‘GB70-85 T
17‘ Screw 2 M8 % 35 46 Pipe 1 M16-><_-.j,5. _
| N : JBIGG0435-89 A DE [ JBGQO574-85 |
_34 Ccofant pzpe_ 1 G3"/8 x. 800 47 | WMetal pipe 1 8 % 1800
35 | Coolant pipe | 1 [JBIEQ0432 891 4 Cover 11 o210
36| Scew | 4 | CHSIEES 49l pige 1| 9206, -
137 Cover 1 6201A 50 | Coolant box | 1 9200 -
38 | Papet lining | 1 9205
APECIAL ACCESSORIES—LIGHTING PART _ [
INO.| NAME 1QTY|  NOTE NO.| NAME 1QTY| NOTE |
Working _ GB70-85 |
! tamp - L _ _ 13 serew 2 M5 x 12
12 | Bracket 1 7015 |

68



36

Parts List for AL-335 (L183)

STEADY REST .

R S G Gt

69

29/5/2012



37

Parts List for AL-335 (L183)

29/5/2012

STEADY REST

NO.|  NAME |QTY[  NOTE  [NO.| NAME [QTY]  NOTE

1] knob | 3 8205 | 11 | Hexsorewnut| 1 |- CPAL86
“;“ Screw 3] ?ﬂ%?iagS 12““ ScreW’ | 1 %gsﬁgg

3 Colar | 3 | 8207 13 B..asie body | 1 8201 |
4 Pr?es;fé?g 3 8?_0(; _1'4.: He_x éqt_‘éwa::.zt B | Ggh?fégs 1
5 ""Prﬁgﬁgg' 3| 8208 ‘“15_ _vva_spaef O _Gs_ezé'ifas“”
6 sy | 3 8200 | 16 Prossing plate| 1 | 8210 o
8| sorew ._'-3 | GB78-85 18 | Sprngpin | 1 | GBe7 92585
0 . Scr ow 3 3273“?2 ) 19 L.olck:ihé Iever 1 8203 |
10 Hex;gew | 3 ‘ GB&%«B@I _ .-20 Locki?}gu;s_cirew 3 8204

70



38

Parts List for AL-335 (L183)

29/5/2012

FOLLOW. REST

et s

e

7




39

Parts List for AL-335 (L183)

29/5/2012

NOTE

WO,

NAME

Qry

GB78-85

M6 x 6
8205

8207

- éreséirig '
. lever

8206

I Pressing

8208

"Pressing
- base

8209

Screw

GB7885

M6 X 10

Hex screw

nut

GB41-86
M6

9.1 Screw

“TGB7985 |
M6 X 16 -

- 8201

11|

. Bolt

GB70-85
M8 X 40




40 Parts List for AL-335 (L183) 29/5/2012

POSITIONING DEVICE

oL

E ’ | 3 ‘\

/ d
| <5

73




Parts List for AL-335 (L183)

M

29/5/2012

NOTE TNOT WA TaT] T

8705 .. 5 Body 8703 |
e o S N
| mﬁ_ e s
..... Tt

hﬁS

83?585
ﬁﬂo x:?@

Pretez&uzo
- Cover

8901

GB70-85
M6 45

Piny

74

LT




75



Parts List for AL-335 (L183)

29/5/2012

43
GUARD _ I ]
MO NAME 1QTY]  NOTE _ ING.|  NAME — [QTvV]  NOTE

1 L_qeft ;);x Mﬁ 1120 | - -
_:? Down board IR ?_’:‘58 - |
__3 Up board 1117 R

4 | Right box ‘?’HO i
5 Apron 4000 N
6| Bracket 1012
+~? -~ Gear box 3000 | ) i -

76





